(HjHusqvarna

YTH2348




TRACTOR - MODEL NO. YTH2348 (96045001900), PRODUCT NO. 960 45 00-19

O

.
ol 1]

BATTERY

_ SOLENOID _ STARTER

I
.°. RED . \_ ’ £ .
FUS

AMMETER E

(OPTIONAL)

PTO SWITCH

SCHEMATIC
SCH12
cF [H
B [E o
Al
PTO SWITCH

(MATING SIDE)

BLACK

(DISENGAGED) e —mm == — |
T T Tt T T
| REVERSE SWITCH }
| (NOT IN REVERSE) |
| |
| |

® | |
r-—————-—-=-- |
| |
T + 12 BLACK !
NVaa\V; © SEAT SWITCH |
'3 BLACK (NOT OCCUPIED) |
NNV, L f ‘
¢ |
|
| 6 |
T |
| JUNCTION |
JCONNECTOR | °X° ™~ 7N~ T
u w O
£ ! !
z | SHORTING |
g | CONNECTOR |
a | CHASSIS |
fHARNESS I
L () 'eNITIoN 0., SPARK :
UNIT pLUGS GAP @
(2 PLUGS ON
(OPTIONAL) TWIN CYL. ENGINES)
BLUE HOUR BLACK
METER O
77777777 BLUE O@) BLACK
POWER OUTLET
(OPTIONAL)

CHARGING SYSTEM OUTPUT
9-16 AMP DC @ 3600 RPM

SOLENOID
(IF EQUIPPED) O

REGULATOR
STATOR

28 VOLTS AC @ 3600 RPM (REGULATOR DISCONNECTED)

ORANGE

BROWN BLACK

IGNITION SWITCH

POSITION | CIRCUIT “MAKE”

OFF M+G+Al

RUN/OVERRIDE | B+Al

RUN B+Al

L+A2

START |[B+S+Al

, LIGHT
1_ SWITCH _
HEADLIGHTS
[——l
0; O WIRING INSULATED CLIPS
NOTE: IF WIRING INSULATED | REM.OVABLE
o G CLIPS WERE REMOVED FOR CONNECTIONS
SERVICING OF UNIT, THEY
D, O, SHOULD BE RE-INSTALLED TO
PROPERLY SECURE YOUR —0O—
WIRING. REMOVABLE
CHASSIS HARNESS DASH HARNESS CONNECTIONS
CONNECTOR CONNECTOR

(MATING SIDE)

29



T11S

ELECTRICAL

30

N \\
- lm == == \
-7 ! \
- | \
IIIIIIIIIIIIII - - 1
~ < =
i)
=
m o
2 - m
O 3
\\ m m
1B =
o
O =t -1 8
> S
N @
(9]
< (e}
g P |z

TRACTOR - MODEL NO. YTH2348 (96045001900), PRODUCT NO. 960 45 00-19




TRACTOR - MODEL NO. YTH2348 (96045001900), PRODUCT NO. 960 45 00-19

ELECTRICAL

KEY PART

NO. NO.

1 532 16 34-65
2 874 76 04-12
8 532 41 41-26
16 53217 61-38
21 532 18 37-59
22 532 00 41-52
24 532 40 02-53
25 532 41 28-95
26 532 17 51-58
27 873 51 04-00
28 532 14 54-91
29 532 40 15-45
30 532 19 33-50
33 532 41 19-33
34 532 11 07-12
40 532 40 11-04
41 817 72 04-08
42 532 13 15-63
43 532 19 25-07
46 532 40 17-63
50 532 19 61-12
55 817 06 05-12
71 532 19 42-76
79 532 17 52-42
90 532 40 07-24
91 532 19 02-70
99 817 67 04-12
100 81909 14-16
102 532 40 44-54
105 53240 75-68

DESCRIPTION

Battery

Bolt Hex Hd 1/4-20 unc x 3/4
Battery Box

Switch Interlock

Harness Socket Light

Bulb, Light #1156

Cable Battery

Cable Starter

Fuse

Nut Keps Hex 1/4-20 unc
Cable Ground 21" BIk 6 Ga.
Switch Seat

Switch Ign

Key/Chain

Switch Light/Reset

Harness Ign. Dash

Screw Thd Cut 1/4-20 x 1/2
Cover Terminal Red
Solenoid

Gauge Hourmeter

Switch PTO

Screw Thdrol 5/16-18 x 3/4
Harness Ign

Socket Asm Bulb Twistlock
Cover Terminal Battery
Strap Battery

Screw Hexwsh Thdrol 1/4-20 x 3/4
Washer 9/32 x 7/8 x 16 Ga.
Harness Pigtail

Switch Reverse TT Pedal Control

NOTE: All component dimensions given in U.S. inches
linch =25.4 mm

31



TRACTOR - MODEL NO. YTH2348 (96045001900), PRODUCT NO. 960 45 00-19
CHASSIS

chassis-tex_69-gt-husq_r2




TRACTOR - MODEL NO. YTH2348 (96045001900), PRODUCT NO. 960 45 00-19
CHASSIS

KEY PART

NO.

NO.

532 40 50-12
532 40 87-00
532 41 10-46
532 19 89-07
532 40 86-07
532 19 89-06
532 19 61-25
817 06 05-12
532 41 86-73
873 68 05-00
817 49 05-08
532 41 63-58
532 40 75-90
532 40 29-54
532 19 85-12
532 19 95-35
532 40 96-27
532 14 24-32
532 19 68-26
532 19 63-04
532 40 07-76
532 19 52-27
532 19 97-82
532 19 54-57
532 40 30-25
532 40 68-59
874 78 05-20
817 00 05-12
873 90 05-00

DESCRIPTION

Logo

Dash

Hood

Lens LH

Grille Asm.

Lens RH

Plate Engine

Screw 5/16-18 x 3/4

Fender

Nut Lock 5/16-18

Screw 5/16-18 x 1/2

Screw #10 x 0.750 ROS Thread
Bumper Dash

Cupholder

Air Duct

Shield Browning

Window Fuel

Screw

Support Tank Rear
Crossmember

Screw 10-24 x 5/8

Bushing Steering

Cargo Net Asm.

Chassis

Bushing Mtg. Fender Crgo
Dash Lower

Bolt Fin Hex 5/16-18 unc x 1-1/4
Screw 5/16-18 x 3/4

Nut Lock Hex Flange 5/16-18

33

KEY PART

NO.

195
196
202
203
204
205
206
207
208
209
210
211
212
213
214
217
218
228
233
234
235
236
238
239
287

NOTE: All component dimensions given in U.S. inches

NO.

532 40 41-37
532 41 45-80
532 40 30-48
532 40 30-76
532 41 66-13
532 40 17-09
53240 17-11
532 19 71-98
532 19 71-99
532 19 91-30
532 19 91-31
532 19 91-32
532 19 91-33
874 76 05-12
532 19 91-45
532 40 91-67
532 19 63-95
532 19 51-61
532 19 65-39
532 40 47-42
532 40 61-29
873 93 05-00
532 40 86-06
532 11 04-52
817 60 04-06

DESCRIPTION

Plug Hole Dash Lower
Console Asm. Deck Lift
Vent Side Hood RH
Vent Side Hood LH
Vent Top Hood

Skirt Hood Side RH
Skirt Hood Side LH
Bezel RH

Bezel LH

Insert Hex Top RH
Insert Hex Top LH
Insert Hex Bottom RH
Insert Hex Bottom LH
Bolt 5/16-18 unc x 3/4
Clip Retainer Tinner
Rod Pivot

X-Piece Hood Stop
Stud Fastener

Bolt Shoulder

Bumper Hood

Spacer Fender

Nut Lock 5/16-18 unc
Trim

Nut, Push

Screw Hex Washead 1/4-20
x 3/8

1inch = 25.4 mm



TRACTOR - MODEL NO. YTH2348 (96045001900), PRODUCT NO. 960 45 00-19

DRIVE
207

b ,“ b
$sNgZ
drive-tex_K46_pedal_28 99 230

34



TRACTOR - MODEL NO. YTH2348 (96045001900), PRODUCT NO. 960 45 00-19

DRIVE

KEY PART

NO. NO.

1 mee e eoo-
2 532 12 35-83
15 8191313-16
17 532 41 36-78
26  5321996-79
29 53240 38-06
33 81200 00-01
35 5321995-91
42 53212 48-72
49 87211 06-14
50 532 1943-27
51 87390 06-00
52 53219 43-26
56 53213 09-69
64 53219 78-65
73 87449 05-44
80  5324121-70
92 87476 05-20
99  5324157-42
116 873 90 05-00
125 817 00 05-12
143 817 49 05-08
153 532 1247-88
159 876 02 04-12
160 532 16 94-84
161 53210 57-09
163 53240 10-34
166 53219 72-90
167 532 40 52-57
170 53219 43-22

DESCRIPTION

Transaxle, TUFFTORQ K46 BT
(Internal parts not available)
Key

Washer 13/32 x 13/16 x 16 Ga.
Spring, Brake

Spring Return Cruise

Rod, Brake

Ring E

Rod, Brake, Park

Cover, Foot Pedal

Bolt

Pulley Idler Flat

Lock Nut 3/8-16

Idler V-Groove 910" Offset
V-Belt, Drive

Shaft Asm. Pedal Brake Control
Bolt Hex Flghd 5/16-18 Gr. 5
Bracket Strap Torque

Bolt Fin Hex 5/16-18 unc x 1.25
Rod Asm. Bypass

Nut Lock Hex Flange 5/16-18
Screw 5/16-18 x 3/4

Screw 5/16-18 x 1/2

Retainer Spring

Pin Cotter 1/8 x 3/4

Retainer Clip

Spring, Return, Clutch

Rod Pedal Control

Nut Push

Latch Brake Parking

Keeper Belt Centerspan

35

KEY PART

NO.

171
183
184
185
186
187
188
189
190
196
197
205
206
207
208
209
210
211
213
214
215
216
221
222
225
226
230

NO.

872 11 06-16
532 13 70-57
532 40 31-18
872 11 06-22
532 19 43-21
819 13 32-10
532 19 43-23
532 19 43-17
532 19 43-18
817 00 06-16
532 19 58-04
53212 17-48
532 19 78-67
532 19 78-68
532 19 78-69
532 19 95-92
532 40 09-80
532 12 01-83
532 40 31-19
532 42 12-63
532 40 17-23
532 19 61-31
532 40 31-87
879 21 20-10
532 40 33-19
532 40 15-64
532 18 89-67

DESCRIPTION

Bolt RDHD SQNK 3/8-16 unc x 2
Spacer Split

Handle Parking Brake

Bolt Rdhd Sqgnk 3/8-16 x 2-1/2
Spacer Retainer

Washer

Link Clutch Ground Drive
Bellcrank Ground Drive
Keeper Bellcrank Ground Drive
Screw 3/8-16 x 1

Bracket Clutch Anti-Rotation
Washer

Bracket Mount Latch Cruise
Latch Control Cruise

Gear Sector Control Cruise
Rod Control Cruise

Rocker Asm. Pedal Control
Bearing Nylon

Knob Control Cruise

Pedal Forward

Pedal Reverse

Bracket Pulley Idler

Retainer Spring Clip Handle
Washer 21/32 x 1-1/4 x 10 Ga.
Keeper Belt Trans.

Bracket Mount Torque

Washer Hardened

NOTE: All component dimensions given in U.S. inches
1inch = 25.4 mm



TRACTOR - MODEL NO. YTH2348 (96045001900), PRODUCT NO. 960 45 00-19
ENGINE

SPARK ARRESTER KIT

engine-tex_hs-2cyl_30

36



TRACTOR - MODEL NO. YTH2348 (96045001900), PRODUCT NO. 960 45 00-19

ENGINE
KEY PART
NO. NO.
1 —ee-o-

2 532 14 97-23
9 532 19 43-20
11 53240 00-08
12 532 4050-97
15 5324141-51
18 53242 06-35
20 53242 35-02
21 53241 63-58
28 53240 11-35
29 53213 71-80
37 53212 34-87
41 5321261-97
42 810 04 07-00
45 873 51 04-00
62 532 14 66-29
69 53216 53-91
70 53215 99-55
71 53216 05-89
79 53218 39-06
81 53214 84-56
82 53218 16-54
84 817 06 06-20
85 53217 39-37
87 53217 18-77
90 81700 06-16
532 41 41-14
532 41 41-18
532 41 41-19

113 53241 41-27

DESCRIPTION

Engine Briggs Model No. 445577
Muffler

Keeper Belt Engine

Clutch Electric

Pulley Engine

Tank Fuel

Cap Asm

Control Throttle/Choke

Screw #10 x 0.750 BOS Thread
Fuel Line

Spark Arrester Kit

Clamp Hose

Washer 1-1/2 OD x 15/32 ID x .250
Washer Lock 7/16

Nut Keps Hex 1/4-20 unc
Shield Heat Muffler

Gasket

Tube Exhaust LH

Tube Exhaust RH

Screw Socket Head 5/16-18 x 1
Tube Drain Oil Easy

Plug Drain QOil

Screw 3/8-16 x 1-1/4

Bolt Hex 7/16-20 x 4 Gr. 5

Bolt 5/16-18 unc x 1 w/Sems
Screw 3/8-16 x 1

Canister Carbon Filter Asm.
Valve Anti-slosh

Purge Line

Valve Slant Cartrdg

NOTE: All component dimensions given in U.S. inches
1linch =25.4 mm

Engine Power Rating Information

The gross power rating for individual gas engine models is labeled in accordance with SAE (Society of Automotive
Engineers) code J11940 (Small Engine Power & Torque Rating Procedure), and rating performance has been ob-
tained and corrected in accordance with SAE J1995 (Revision 2002-5). Actual gross engine power will be low-
er and is affected by, among other things, ambient operating conditions and engine-to-engine variability. Given both
the wide array of products on which engines are placed and the variety of environmental issues applicable to op-
erating the equipment, the gas engine will not develop the rated gross power when used in a given piece of power
equipment (actual “on-site” or net horsepower). This difference is due to a variety of factors including, but not lim-
ited to, accessories (air cleaner, exhaust, charging, cooling, carburetor, fuel pump, etc.), application limitations, am-
bient operating conditions (temperature, humidity, altitude), and engine-to-engine variability. Due to manufactur-
ing and capacity limitations, Briggs & Stratton may substitute an engine of higher rated power for this Series engine.

37



TRACTOR - MODEL NO. YTH2348 (96045001900), PRODUCT NO. 960 45 00-19
STEERING ASSEMBLY

steering-tex_4-husq

KEY PART

NO.

NO.

532 42 34-69
532 19 59-68
532 40 30-87
532 40 30-88
532 12 49-31
53212 17-48
812 00 00-29
532 12 12-32
532 12 17-49
810 04 06-00
873 54 06-00
532 40 82-19
532 19 47-29
532 18 67-37
532 19 48-45
532 41 59-87
817 00 06-12
532 19 47-32
819 18 38-12

DESCRIPTION

Wheel, Steering

Axle Asm., Front

Spindle Asm., LH

Spindle Asm., RH

Bearing, Race Thrust Harden

Washer 25/32 x 1-5/8 x 16 Ga.

Ring, Clip #T5304-75

Cap, Spindle

Washer 25/32 x 1-1/4 x 16 Ga.
Washer, Lock Hvy Hicl Spr 3/8
Nut, Crown Lock 3/8-24 unf
Shaft Steering

Plate Steering

Adapter, Wheel Steering
Bushing, Strg. Blk

Insert, Wheel Steering

Screw 3/8-16 x 3/4

Gear, Sector Plate

Washer 9/16 x 2-3/8 x 12 Ga.

38

KEY PART

NO.

NO.

873 94 08-00
532 18 89-67
532 19 72-46
532 19 47-47
532 19 47-48
873 97 10-00
532 19 47-40
53219 47-41
817 00 05-12
532 19 98-49
87102 07-48
532 19 47-37
873 90 07-00
532 19 91-62
532 19 61-97

DESCRIPTION

Nut Hex Jam Toplock 1/2-20 unf
WasherHardened.793x1.637x.060
Bracket Upstop

Bolt Shoulder Sector Pivot CFM
Washer Thrust Sector Steering
Nut Flange Lock 5/8-11
Draglink, LH

Draglink, RH

Screw 5/16-18 x 3/4

Retainer Clip Spring Steering
Bolt Hex Fghd 7/16-14 x 3 Serr
Bushing PM Front Axle

Nut Lock Flange 7/16-14 Gr. 5
Washer 1.5 x .505 x .118
Bracket Deck Susp. Front

NOTE: All component dimensions given in U.S. inches
1inch =25.4 mm



TRACTOR - MODEL NO. YTH2348 (96045001900), PRODUCT NO. 960 45 00-19
SEAT ASSEMBLY

seat-tex_6.5SL_3

KEY PART KEY PART

NO. NO. DESCRIPTION NO. NO. DESCRIPTION

1 532 40 66-21  Seat 37 8738005-00 Nut, Lock 5/16-18 unc

2 53218 01-66  Bracket Pivot Fender 40 5321976-61 Handle Slide Seat

3 532 14 06-75  Strap, Asm Fender 41 532 19 82-00  Spring Latch Seat

6 87380 06-00  Nut, Lock w/Ins. 3/8-16 unc 43 87476 06-12 Bolt 3/8-16 x 3/4

7 53212 41-81  Spring, Seat Cprsn 44 81913 38-12 Washer 13/32 x 2-3/8 x 12 Ga.
8 53217 18-77  Bolt 5/16-18 unc x 3/4 w/Sems

10 5321969-77 Pan, Seat ) ) , , )

21 5321718-52 Bolt, Shoulder 5/16-18 NOTE: All component dimensions given in U.S. inches

1inch =25.4 mm

39



TRACTOR - MODEL NO. YTH2348 (96045001900), PRODUCT NO. 960 45 00-19
MOWER DECK

48_Deck_tex_22_r2

40



TRACTOR - MODEL NO. YTH2348 (96045001900), PRODUCT NO. 960 45 00-19

MOWER DECK

KEY PART
NO. NO.

1 532 40 35-82
6 532 19 72-48
7 532 19 91-02
8 532 19 30-03
11 532 18 00-54
-- 532 17 39-21
12 532 40 48-51
13 532 18 72-91
14 53218 72-81
15 532 11 04-85
16 819 13 13-12
17 872 11 05-05
18 872 14 05-05
19 532 19 42-08
20 532 17 43-78
21 873 68 05-00
22 532 17 44-93
24 532 10 53-04
25 532 17 81-02
26 532 11 04-52
27 532 18 17-07
29 532 13 14-91
30 532 17 39-84
31 532 18 76-90
32 532 15 35-32
33 532 40 02-34
39 532 19 73-80
43 532 19 60-65
46 53213 77-29
47 532 19 72-42

DESCRIPTION

Deck Weldment Mower

Cover Mandrel LH

Cover Mandrel RH

Bolt / Washer Asm. 7/16-20 unf
Blade High Lift

Blade Mulching

Rod Anti Sway

Shaft Asm. w/Lower Bearing
Housing, Mandrel

Bearing, Ball, Mandrel

Washer 13/32 x 13/16 x 12 Ga.
Bolt 5/16-18 x 5/8

Bolt RdHd 5/16-18 unc x 5/8
Pin Cotter 5/16 Bow Tie Lock
Baffle Vortex

Nut, Crownlock 5/16-18 unc
Stripper Mandrel

Cap Sleeve

Spring, Torsion

Nut, Push

Deflector Shield

Rod, Hinge

Screw, Thdroll Washer Head
Washer, Spacer Mower Vented
Pulley, Mandrel

Nut, Flg. Top Lock

Pulley, Idler, 4.50 Hub

Arm, ldler

Screw, Thdroll. 1/4-20 x 5/8
Belt Deck Drive

41

KEY PART
NO. NO.

48 532 19 73-79
49 873 90 06-00
50 817 49 06-36
52 532 19 31-97
54 872 11 06-12
97 532 17 85-15
98 532 19 61-05
113 87211 05-08
114 53219 74-51
116 532 19 34-06
117 53217 48-73
120 81913 20-12
122 53218 75-57
185 87390 07-00
187 5321951-61
188 87390 05-00
189 5321951-85
190 53219 65-39
194 8721407-16
241 532 15 29-27
242 53241 55-98
-- 532 18 72-92

-- 532 40 12-38

DESCRIPTION

Pulley Idler 4.50 RAW

Nut, Lock Flg. 3/8-16 unc
Screw TT 3/8-16 x 2-1/4

Pulley Idler Primary

Bolt Carr. Sh 3/8-16 x 1-1/2 Gr. 5
Washer Hardened

Spring Drive

Bolt Rdhd Sqgnk 5/16-18 x 3/4
Rod Tension Relief

Bolt, Shoulder

Gauge Wheel

Washer 13/32 x 1-1/4 x 12 Ga.
Bushing Tension Relief

Nut Lock Flange 7/16-14 Gr. 5
Stud Fastenerw/"D" Anti-Rotation
Nut Lock Hex Flange

Arm Susp. Mower Rear

Bolt Shoulder

Bolt Carr Sgnk 7/16-24 x 2
Screw TT #10-32.5.3/8 Flange
Port Washout

Mandrel Assembly (Includes
housing, shaft assembly, and
bearing only - pulley/nut/washer
and blade bolt/washers not
included)

Replacement Mower, Complete

NOTE: All component dimensions given in U.S. inches
1inch =25.4 mm



TRACTOR - MODEL NO. YTH2348 (96045001900), PRODUCT NO. 960 45 00-19
MOWER LIFT

KEY PART

NO.

NO.

532 19 52-23
532 19 52-31
532 41 15-55
532 19 63-14
532 19 42-09
53241 07-10
81919 19-12

lift-tex_3

DESCRIPTION

Shaft Asm., Lift

Lever Asm., Lift

Grip, Lever

Spring Torsion

Pin Cotter 7/16 Bow Tie Lock
Spring Lift Assist

Washer Clear Zinc

42

KEY PART
NO. NO.

90 53219 42-08
91 5321951-81
97 81700 06-12
98 53219 52-64

DESCRIPTION

Pin Cotter 5/16 Bow Tie Lock
Link Lift Susp Mower Rear
Screw 3/8-16 x .75

Link Lift Susp. Front Mower

NOTE: All component dimensions given in U.S. inches
1inch =25.4 mm



TRACTOR - MODEL NO. YTH2348 (96045001900), PRODUCT NO. 960 45 00-19

DECALS
16 15 17 16
4
14 1
14 |
X
9 8
* \ F—
6 —f+ i \ L)) 3
e )
5 | . | | | I
. \ ~2
N—" —
KEY PART KEY PART
NO. NO. DESCRIPTION NO. NO. DESCRIPTION
1 532 41 91-38 Decal, Operator's 15 532 42 38-29 Decal, Cust. Resp.
2 532 42 38-30 Decal, Ethanol E85 Warning 16 532 42 20-12 Decal, Hood Logo
3 532 42 41-02 Dceal, Warning Spark Arrestor 17 532 42 58-89 Decal, Replacement
4 532 19 15-54 Decal, Fender - 532 16 69-60 Decal, Bypass
5 532 17 84-55 Decal, Caution -- 532 41 08-05 Pad, Footrest, LH
6 532 40 88-41 Decal, Eng. HP -- 532 41 08-06 Pad, Footrest, RH
8 53219 87-85 Decal, Mower Sch. - - 532 42 59-01 Manual, Owner's (Eng)
9 532 14 50-05 Decal, Battery Dnge/Poi --  5324259-02 Manual, Owner's (Sp)
14 532 41 00-55 Decal, Panel Side
WHEELS AND TIRES KEY PART
NO. NO. DESCRIPTION
1 532 05 91-92 Cap, Valve, Tire
2 532 06 51-39 Stem, Valve
3 532 13 83-36 Rim Assembly, Front
4 532 05 99-04 Tube, Front (Service Item Only)
5 532 10 62-22 Tire, Front
6 532 12 49-57 Fitting, Grease (Front Wheel Only)
7 532 12 49-59 Bearing, Flange (Front Wheel Only)
8 8 532 17 50-39 Cap, Axle (Front Wheel Only)
9 532 13 84-68 Tire, Rear
10 53212 49-26 Tube, Rear (Service Item Only)
11  5321383-37 Rim Assembly, Rear
- - 532 14 43-34 Sealant, Tire (10 oz. Tube)

wheel_art_1-vgt

43

NOTE: All component dimensions given in U.S. inches
1linch =25.4 mm



SERVICE NOTES

44



SERVICE NOTES

45



SERVICE NOTES

46



SUGGESTED GUIDE FOR SIGHTING SLOPES FOR SAFE OPERATION
ﬂ\,

= <~A
THIS 5, M NG Doy,
15 omo/mme O Ling
=y WF Oblm =~ -
A, -
— A'A'A'2'42'42'A22'42'2'22% \a’2222'2"2% ’\ g < Aafiimi* 3 3 3 - X

\
A

ONLY RIDE UP AND DOWN HILL,
NOT ACROSS HILL

ey

T
Ty g

15 DEGREES MAX.

« Dy

m WARNING: To avoid serious injury, operate your tractor up and

down the face of slopes, never across the face. Do not mow
slopes greater than 15 degrees. Make turns gradually to prevent
tipping or loss of control. Exercise extreme caution when
changing direction on slopes.

1. Fold this page along dotted line indicated above.

2. Hold page before you so that its left edge is vertically parallel to a tree
trunk or other upright structure.

3. Sight across the fold in the direction of hill slope you want to measure.

4. Compare the angle of the fold with the slope of the hill.

47



800¢ 69¢8¢ ON ‘8lolreyd

peoy a||IAsaleIS 677¢.L
YNYVAOSNH

“eale InoA Ul Jajielal e 10} Z9ANSNH

-008-T Buiea Aq 1o Aiojoalip suoydsial [ea0] 8yl Jo Ssabed MOJ[aA, dUr YBnoiyl paledo] Ajewwiou ag ued Jajelal euteAbsny

pazuoyine uy “Aueirem siy) Aq pa1anod jou ale safireyd Aanisp pue dn-yaid ‘swnumoq “asuadxa S,Jaumo ay) Je palanlsp

8q 1snw Jonpoud sy ainjrey o wajqo.d feuonesado ayy Jo arep woyy sAep (0€) Ayl uey Jare| ou ‘Iauuew Ajpwi e ul Jajelal
euleAbsnH paziioyine ue 0} PaJanap aq ISNW aAId3}p aq 0} PaAalaq 1onpod ay “Aiuesiem Siy) Jo 1jaUSQ Y} UIeIqo 0L

“Ja|re3al Buijes 8y} Jo ssaippe pue sweu a38|dwod pue Jagquinu [euss Jaquinu [apow ‘paseydind ajep apnjoul isnw
Jooud sy "92I1AI8S AueLrem urelqo 0) JapIo Ul Jajielal euteAbsnH paziioyine ayi 0} pajuasald ag isnw aseyaind Jo Joold

"99IMI8S a[es-1sod ayeyl|ioe) 0) pue Aueliem sy WIUod 0} JapIo uj
aseyaind Jo ajep ay) woly skep (OT) US) UIyIM pajiew aq pinoys pled siy| “Auedwo) uspies) 7 158104 euseabsnH 03 pajrew
pue no pa||y Auadoid si pred uonensibay Aueein ayp Fey) urelsd axyew o} Ajiqisuodsal s, Jajielay pue s Jaumo aui Sl i

NOILVH3AISNOD ALNVHHVM NIVLEO OL 34Nd3400dd -9 NOILOFS

“JBWOISND 3Y} YIM A[S|0S SISl ‘g UONIas

ul paurejdxa se ‘aseyaind Jo Jooid “UOIEN[eAS 10} Ia|iela) BuleAbSNH PazZLOYINe Ue 0 S| Se Palaiap g ‘pasn aq 1ou

pinoys 1onpoud ay “INaoo ainjiey Jo wajgoud [euonesado Ue piNoys ‘fenuew s,Joresado/s,JauMQ 8y} Jo UONIaS soueRuSIURW
ay) ul uanum se daaydn [essuab pue abelois ‘Uoelado ‘BourUSIUEW ‘B8 Bjgeuoseal HgIYXe Jsnw 1onpod ay L

SAILITIFISNOdS3d J3NOLSND S NOILOFS
"aJels 0} ajels wouy Are yaym siybu Jsyo aney osfe Aew noA

pue ‘syybu [eba) oyoads noA senib Auelrem siyl ‘noA o) Aidde 1ou Aew suoisnjoxa J0 suonelWI| SA0GR 8y} 0S ‘Sise| Alueliem
paydwi ue Buoj moy uo suorenwi| Jo ‘sabewrep [enuanbasuod Jo [BIUSPIOUI JO UOISN|IXS 3} MO|[e 10U Op Salels aWoS

'S1ONA0Hd A3dNLOVANNYIN ATSNOIATHd

31vAdN OL NOILYDI190 JWNSSY L ON S30A ANV ‘FIILON LNOHLIM LONA0Yd JHL 40 NOIS3A FHL IAOHII
Y0 IONVHO OL LHOIY THL STAHISTY YNYVAOSNH LNIWILYLS ALNVYHHVM A3 LINIT IHL NI 3NIH3a

SV AOIY3d ALNVHEVYM JHL O1 NOILYdNA NI d3LIAIM SI S1ONA0Yd 3STHL NO 3SOddNd dv1NJILdvd

V 404 SS3ANLIJ O ALMIGVLINYHOHIN 40 ALNVHIVM A31TdINT ANV 'MV1 319V0INddV A9 d31I19IHOYd
1IN31X3 3HL OL 1d30X3 S10NA0Yd ASIHL NO ALNVHIVYM d3INdINI 4O SSTJdXT ANV 40 HOVIHd

04 SIOVINVA TYILNINOISNOD HO TVLNIAIONI ANV HOd 318VIT 38 LON TIVHS YNIVADSNH "¥ISYHOUNd
JHL 40 AQ3IN3Y FAISNTOXT FHL SI ALNVHIVYM SIHL 43ANN A3dIAOHd SV LINJNIFOV1d3d HO dIvd3d

"anoqe ay} Jo Aue Jaye BulnNd20 asn panunuod 0} anp sjuauodwod Jo sped o) abewrep feuonippy ()

110 ‘sme| a|qealjdde Aue yum Adwod o) |rey 03 1onpoid ayy sasned Jo ‘Aljiqeinp 1o ‘Aiajes

‘uopesado ‘souewlopad s onpoid sy syoaye 10 1onpoid 8y} Jo asn papuaiul sy abueyd Jey) suoedlypow Jo suoneldly ()
‘eurenbsnH Aq

paysiuiny 188ys UORIN.ISU JO [enueuw S,JojeladQ/s JaUmQ au} UM 82UepI0dIe Ul Jiun ay) urejurew Jo arelado o) ainjred (g)
‘sligey asn 1o abel10)s 1091100Ul 0} BNP LUONILAI 3SISAPE

Aue 10 ‘UoISO1I09 ‘Ishi ‘aInisiow ‘saAlselqe ‘UIp ‘|an} afels Buipnjour ‘198|Bau pue aaushiifiau ‘esnsiw ‘esnae UspIAdY (T)
:Buimolio} ayy woly Buninsal s1oajep 0) ajqedrddeur aq |reys Aueiem siyl

SNOILVLIAIT ANV SNOILdIOX3 ¥ NOILO3S

“Jaimoejnuew auibus Aued pay Aq painjoenuew

ale yaiym suonenfial vd3 pue || Y311-g4vD Yum Aidwod o} Aressaoau syuauodwod walsAs [01uo) uoissiwg (9)

‘afewep uoiseiqe pues yim s3asp Buimow Jawnsuod 1o [elnsswwo) ()

‘JaJnjoejnuew ay) 0}

Juss 8q pinoys Auelrem Joy swrefd e ‘Aiuesem e sanib yaiym Aued payy e Aq paianod aie sjuswiydene uspreb pue umeT (v)
‘Jaimoejnuew areudoidde

8y} 0) JUdS aq Isnw swie|d |ie ‘aseyaind Jo awin ay) Je palddns uonewuoul 1onpoud sy yum Bunum u papiroid se Aueirem
s Jainjoejnuew aAdadsal ayl Aq palanod ase sway asay eureAbsnH Aq painioejnuew jou swalsAs aaup pue aulbul (g)
‘ybi| 18j01AR N 0} BNP [elalew JO UoReIojodSIp [enreN (2)

‘saun Ja||n pue sadol Japels

‘sBn|d >reds ‘ureyd mes ‘sBuuds puimal ‘syueaugn| ‘sreq apinb ‘siayl ‘swinip yanjo ‘saydind ‘sqing ‘sisidepe ape|q ‘sapejq
‘s)j9q ‘01 paywi| Jou ng ‘Buipnioul ‘asn Jenbal fewou ybnolyl UIOM SW0I8Q YIIYM SWa) aduRUSIURW JBWOISNI [ewloN (T)
:Auelrem siyy Ag paianod jou are swa)l Buimoy|oy ayL

AINVHIVM SIHL A9 d343IAO0D LON SIWTLI € NOILOTS

‘pouad Auelrem sy Buunp diysuewspom Jo [eLsrew ul 198jep
® Jo asnedaq s|re} Jusuodwod e Ji Joge] Jo skred Joj abireyd noyym sjusuodwod aAndajep adedal Jo Jredal [Im eureabsny

AINVHYVM JHL 33ANN SNOILVYOITdO S.YNYVAOSNH 2 NOILD3S

*aseyaind Jo swi Je 1onpoid yim Auesiem

aleledas e panigdal sey Jaseyaind ayr yoiym Joj siainoejnuew auibus Led paiy Aq painjoenuew swiaisAs auibus jo wed
ale yoiym syuauodwod asoy 1oy 1daoxa ‘suoneinbal yYd3 pue || ¥31L-gdvD yum Aldwod o) Aressadau sjusuodwiod waishs
|03U09 uoISSIWT ‘swal Aejdsip pue |00} ‘sureyd pue sreq Buipnjoul Sa10ssadde ‘sued Juswade|day :Auelrep Aeq og
‘Aue.rem Japun palanod Jou si 1ooq/jaredde anoaloid ayp Jo 11y 8y |aqe| ared

3y Uo Jainjoejnuew ay) Ag pajels Se pamoj|o} ag IShWw SUORINIISUI ddURUSIUNRW U 3Jed ||y "WIo) Wied Aueiem e yim
a1101/eYD 0} pauINIaI 39 1SNW 19npold Aueiiem Japun palanod Jou Si asnge 1o Jea) ‘leam [ewloN “diysuewsiom pue [eusyew
Ul s109§9p 10} aseyaind [eulblio s Jawoisnd ay) Jo arep ay) woJy Auelrem Aep-06 e saured [preddy Alajes euleabsnH
‘lenuejy ainpadoid % Ad1j0d Aueiiep) Ja|e1ay ay Jo }oeq ay) Ul paredo|

sueyd pouad awi Auelrem aoualaal Juawdinba feuoissajoid ajgealidde e uo sAep 06 :Alue.iiepn [elusy

‘syuow 9 isuly ayy Buunp Juswade|dal 900T YIm Aueirem paywi| parelold seak T :salaneg

‘uigIay papinoid asivuaylo se 1daaxa asn o sasodind Buionpoid awodul Jo Ayfedioiunw ‘feuoissajoid ‘reuonninsul ‘el
10} pasn jonpoid euseabsnH Aue J0 ‘S1Iamow pulyag-3em 009 ¥ 085 SaHas [9pow ‘siamoiy} mous ‘siaunid sjod ‘smes

ajod ‘siapunf dwnis ‘siennd Jamod ‘siawwiL} SaLas Q0T ‘SMeS Uleyd ‘Jamow diewoiny :Aluelsep [elosswwo) Aed 06

10 8]942 Z dX euteAbsnH yum pajesado aq isnw
Mes’(Joge| pue sped) asn [euoisSaj0id/[elaIawwod Jo) SYeyS)URId Mes ureyD :Ajuelrep) JusuodwoD [eUOIIIpUOD JesA T
*asn 1o sasodind Buionpoid awooul o feuoissajoid ‘reuonnisul ‘[eIaIswWod

10} SWIsAs UoNY9||09 Isisse-1amod ‘siswwil abpay ‘siamolq pjay puey ‘siamojq xoedsoeq ‘siabps yons ‘siawwi Bulisroy
‘smes Bules)d ‘sIspnaysnIq ‘siswwil} Sauas O0E [V ‘@sh Buionpoid awooul-uou Jo Ajfedidjunw-uou ‘feuopniisUILOU
‘leuoissajold-uou ‘[erosawwod-uou 1oy smes ajod pue siaunid ajod “apuuf dwnis ‘S1alnd Jamod :Ajuelrep Jesp T
'sooIyaA AN eureabsny :Auerrep Apog INOH 000‘T 10 JeaA T 7 Ulel1lamod INOH 000°Z 10 JedA

"90USPISAI S,JAUMO BY) 0} PaYILUI| Uag dAeY IShw asn 1onpold JaWnNsuod ||y “parels ulaiay se 1daaxa ‘asn Buionpoid
SWOJUILOU JO [RUORNIISUILOU ‘[eUOISS3}0JdUOU ‘[e1DJaWWOdUOU 10} S1onpold [edl1dafe pue ‘siawwil) abpay ‘siamojq
yoedyoeq ‘S1amo|q piaypueY ‘smes Bules|o ‘S1annaysniqg ‘SIawWL] ‘SMeS Ufeyd Jawnsuod |[e :Ajuelrep Jawnsuo) JesA g
INTWdINOT NIAIVD ¥ 153904 dIWNSNOD J04 I TNAIHOS ALINVIIVM

"90UBPISaI S JBUMO B} 0} PajWI| Udaq aAey Isnw asn jonpoid

JawNsuo9 ||y “patels uraiay se dadxe ‘asn Buionpoid swoduluou J0o [euonnyISUILoU ‘[euoissajoiduou ‘[elaIswwoauou

10} SwWajsAs uonaa||09 Isisse-1emod pue syonpoid [eal1199]8 ‘SISMO|] MOUS ‘SI3|I} ‘SISMOW PUIYSQ Y[em [e1d1aWwoduou

|[e ‘sio)oel) uapied pue preA ‘ume| [fe ‘SIaplYy UINL 0197 [ERUBPISY [[e ‘Jamow diewolny :Ajueliep) JWNSUoD JeaA Z
ININdINOT I9VD 3dN1L IIWNNSNOD J04 ITNATIHIOS ALINVIIVM

“Juswdinba [enlawwod Huifebus-punoih eureabsnH e :Auelrepy HINNSNOD PUe TYIDHININOD JesA 2

'S'd'0'd Yum paddinba-Ai0)oe} syun 03 salidde os|y ‘500z ‘T 1snBny Jaye pjos syun o} saldde Aueiem maN Auelem
[eI0JaWWOD pue JAWNSUO0I Jeak € - SI9pIY UIN] 0197 HAM ® OM ‘M - SHUN puIlyag Ylep a1ed Unj 1oy ajnpayds Aueirep
'siojow [@aym pue sdwind djnespAy ‘sispu uiny 018z uo Ssajpuids :Ajue.rep 9N [e19/8WW0D INOH 00G'T 10 JesA €

"asN Jo sInoy 00G'T J0 Alueisem [e1aJaWiwod 1eak G :sIapiy uing 0187 79 ® 717

"3SN JO SINoY 00G'T J0 Aueirem JaWnsuod Jeak G :siapiy uinl 0197 79 ® 717!

'asn 4o sinoy 09 J0 AlueLiem [e12JaWWod Jeak T :SIaply uinl 018z ZIN 9 73

("@ouapIsal s Jaumo ay) Je A|a|0s pasn uaym) asn Jo sinoy Q09 J0 Aueliem JaWNSUod Jeah € :s1aply uinl 0187 73
'S'd'0"d Yum paddinba-Alo1oe) syuun 03 saidde os|y '500z ‘T 1snbny Jaye pjos suun o) saldde Auelrem map)

Slaply uin 0iez - TUSWAINDT IJVD J4NL 904 I NATHIS ALNVIIVM

‘pauinbal aseyaind Jo joold

‘Jonpoud pjaypuey uo sainpow pue sjiod uomub| :(uoiresidxa Ajuelrem [enul Jaye LAINO S1HVd.,) Alueliep awnay
‘palinbal aseyaind Jo Joold "abexealq isurefe syeys Jawwi pue saun Jo||in I :(1ogeT pue sued) Alueltep awnaii
:MOJaq Yo} 13s se 1onpoid ay Jo polad Auelrepn, ay) Joj aseyaind jo arep ay) wolj diysuewyIom pue [eLsrew Ui s1ajop
woJ} 3314 aq 03 Jaseyaind feuibio ays o3 1onpoid eureAbsnH siuelrem (eurenbsnH,) Auedwo) uapies) % 153104 eureabsnyH

AINYHHVM 3LINIT ‘T NOILO3S

ININFLVIS ALNVHIVMN @m:‘_m>—uw=I@

Printed in U.S.A.

®

(HjHusqgvarna

532 42 59-01 12.16.08 SR



	REPAIR PARTS
	SCHEMATIC
	ELECTRICAL
	CHASSIS
	DRIVE
	ENGINE
	STEERING ASSEMBLY
	SEAT ASSEMBLY
	MOWER DECK
	MOWER LIFT
	DECALS
	WHEELS AND TIRES

	WARRANTY



